N
) &
Y

;/:

)

T

UNIVERSITAT e
BARCELONA

A contribution to resource recovery
from wastewater

Anaerobic processes for organic matter and nitrogen treatment

Nuria Basset Olivé

©0clo

Aquesta tesi doctoral esta subjecta a la llicencia Reconeixement- NoComercial —
SenseObraDerivada 3.0. Espanya de Creative Commons.

Esta tesis doctoral esta sujeta a la licencia _Reconocimiento - NoComercial — SinObraDerivada
3.0. Espana de Creative Commons.

This doctoral thesis is licensed under the Creative Commons Attribution-NonCommercial-
NoDerivs 3.0. Spain License.




9 Universitat de Barcelona

A CONTRIBUTION TO RESOURCE RECOVERY
FROM WASTEWATER

ANAEROBIC PROCESSES FOR ORGANIC MATTER AND NITROGEN TREATMENT
[...]
time VFA were depleted, and it progressively decreased under aerobic conditions when nitritation
took place. After achieving an acceptable ammonia removal of 93%, there was enough available PHA
for the subsequent denitritation, reaching a maximum nitrite removal of 98%. The PHA accumulation
capacity was evaluated in fed batch tests. The maximum PHA content was 10.6% (gPHA gTSS™?) after
10 h of accumulation when biowaste fermented liquid (C/N/P= 100/4.5/0.42) was applied. Nitrogen
removal limits could be successfully met while PHA-storing biomass was selected. Although higher
PHA yields can be achieved under complete aerobic conditions, this novel scheme presents an added
value due to the integration of the PHA production in the nitritation/denitritation process.

Another cost-effective treatment of anaerobic digestion effluents is the Anammox process, combined
with a previous step of partial nitritation (PN). When compared with conventional biological nitrogen
removal process, the PN - Anammox process avoids the requirement of organic carbon source to
denitrify, produces about 85% less of sludge and allows saving around 60% of the oxygen supply, thus
reducing energy requirements. A two-step PN/Anammox process was carried out at lab-scale
conditions to treat reject water of a municipal WWTP. PN was achieved in a granular SBR obtaining
an effluent with a NH,;*-N/NO,-N molar ratio around 1.0. The microbial characterization of this
reactor revealed a predominance of Betaproteobacteria, with a member of Nitrosomonas as the
main autotrophic ammonium oxidizing bacteria. Nitrite oxidizing bacteria were under the detection
limit of 16S rRNA gene pyrosequencing, indicating their effective inhibition. The effluent of the PN
reactor was fed to an Anammox SBR where stable operation was achieved with an observed NH4*-
N:NO,-N:NO3™-N stoichiometry of 1:1.25:0.14. The slight deviation to the theoretical stoichiometry
could be attributed to the presence of heterotrophic biomass in the Anammox reactor (mainly
members of Chlorobi and Chloroflexi). Planctomycetes accounted for 7.9% of the global community,
being members of Brocadia the main anaerobic ammonium oxidizer detected.






1. Introduction

Nowadays, the preservation of hydraulic resources and water reclamation are becoming a
necessary task among industries and also society. The major motivation falls on water
scarcity, which is a present fact favoured by the increase of population and human activities.
However, not only water saving is an important issue, but reducing the costs and taking
benefit from the depuration by-products can turn a wastewater treatment plant (WWTP)
into a profitable business.

In 2009, the project “De Energiefabrike” (Energy Factory) was born in Holland to promote
the design of new plants that incorporate advanced technologies (i.e. granulation, biofilms
or membranes) trying to minimise the operational costs and reach a neutral or even a
positive energy balance (Lopez-Palau and de Kreuk, 2010). The objective of this concept is to
improve the treatment efficiency in order to obtain products from wastewater that have an
added value. For instance, processes already applied as anaerobic digestion can be placed in
the main water line converting the organic matter into biogas and reducing significantly the
overall sludge production. Ammonium would be removed latter by Anammox or via nitrite
nitritation/denitritation reducing considerably the aeration and external carbon sources
requirements. Particularly, the use of an anaerobic membrane bioreactor coupled with an
Anammox unit in the main water line, would lead to an increase in biogas production of 13%
and a reduction of oxygen demand around 85% (Lema, 2012).

More recently, the storage compounds that are accumulated in the biomass, as fat for
humans, are of interest due to their possibilities to replace petroleum based plastics.
Although the application of bioplastic production in a WWTP is still in an early stage, since
1990’s several industries are producing it by pure cultures. The cost of the accumulation and
especially the extraction of the bioplastic is very high. For this reason, pure cultures, which
have the capacity to accumulate up to 90% in weight of storage compounds, are widely
used in industries. Despite the process to accumulate and extract bioplastic is complex and
expensive, the current price ranges between 3€ kg?! and 5€ kg®. It is estimated that the
benefit obtained from the organic matter in terms of chemical oxygen demand (COD) would
be 1.75€ kg*COD; while biogas production can reach 0.07 € kg'COD (Fatone et al., 2014).

These attempts to recover resources from wastewater would only be implemented if the
operational costs are lower than the conventional processes. Therefore, the scientific
research is focused on reducing the costs of these technologies to become a feasible option.



Chapter 1

1.1. LEGISLATION

Due to the raising concern about water pollution, stringent regulations appear to protect
the environment from the adverse effects of wastewater. National and European
legislations have been introduced to protect environment from human damaging activities.
They regulate the maximum allowed concentrations of organic matter, nitrogen and
phosphorus in wastewater discharged to the rivers and other water sources. In the
European Union, the Council Directive 91/271/EEC concerning urban wastewater treatment
was adopted to protect the water environment from the adverse effects of discharges of
urban and certain industrial wastewater discharges. There is a general need for secondary
treatment to prevent the environment from being adversely affected by the disposal of
insufficiently treated wastewater. Member states shall ensure that urban wastewater
entering collecting systems should be subjected to secondary treatment or equivalent
treatment before discharge.

On 1998, the European Commission issued Directive 98/15/EC amending Directive
91/271/EEC to clarify the requirements of the Directive in relation to discharges from
WWTP to sensitive areas which are subject to eutrophication Table 1.1.

Table 1.1. Requirements for discharges from urban WWTP to sensitive areas which are
subject to eutrophication (Directive 91/271/EEC amended by Directive 98/15/EC)

Parameter Concentration Minimum reduction
BODs (mgO, L?) 25 70-90%
COD (mg0, L) 125 75%
Suspended solids (mgSS L?) 35 90%

15 (10,000-100,000 p.e.)
10 (>100,000 p.e.)

2 (10,000-100,000 p.e.)
1 (>100,000 p.e.)

Total nitrogen (mgN L?) 70-80%

Total phosphosrus (mgP L?) 80%




Introduction

1.2. INCREASING TREATMENT CAPACITY AND WATER REUSE BY MBR TECHNOLOGY

The legal requirements about water discharge are getting stricter, thus new technologies
are considered to accomplish the legislation and satisfy the water demand. In recent years,
membrane bioreactors (MBR) have been developed and put into practise in wastewater
treatment field improving the results in terms of water quality. MBR technology consists of
a combination of a biological treatment followed by a solid-liquid separation by means of a
membrane. The bioreactor and the membrane should be considered as an only one unit
operation because their interactions affect positively the final result (Drews, 2010). In Table
1.2, the main advantages and disadvantages of the MBR technology are summarized.

Table 1.2. Advantages and disadvantages of the MBR technology (Wang et al., 2009b)

Advantages Disadvantages

- High quality effluent able to be reused
- Compact facility and modular design

- High biomass concentration and short . ) .
i ] ) - High energy consumption (aeration to
hydraulic retention time )
reduce membrane fouling)

- Complete solid-liquid separation, o ) .
. . ) - Periodic maintenance cleanings
independent on settling velocity.

- Less sludge production

- Flexible and simple operation

The MBR technology in urban wastewater treatment, which is the earliest application, has
some advantages; for instance the high effluent quality practically free of suspended solids
and disinfected, because the pore size is generally below 0.1 um (Santos et al., 2011). The
task of the membrane, in comparison with conventional activated sludge (CAS) treatment, is
to replace the secondary clarifier reducing considerably the space requirement. Moreover,
the presence of a membrane makes the hydraulic retention time (HRT) completely
independent of the sludge retention time (SRT), which leads to a better control of the
biological processes, a decrease of sludge production and a minimisation of the reactor
volume. The longer the SRT, the higher the biomass concentration in the bioreactor, which
in WWTPs ranges normally between 8 and 18 g L of mixed liquor suspended solids (MLSS)
(Brepols et al., 2008; Judd, 2011).



Chapter 1

The capital cost required for MBR implementation in a WWTP is relatively high, although it
is decreasing appreciably due to the standardisation of the modules, which can be applied
to an existing facility (Buer and Cumin, 2010). Anyway, the major contribution to costs is
associated to the energy consumption and the maintenance of the membrane, especially to
reduce fouling. This is the reason why the energy optimisation (aeration, filtration and
relaxation cycles, cleaning, etc.) is really of utmost importance in order to save in terms of
operational costs and modules replacement.

Another factor involved in the optimisation of a MBR is the membrane material, which is
normally polymeric based. However, it has been observed that hydrophobic materials are
more prone to fouling than hydrophilic materials (Meng et al., 2009). Furthermore, the anti-
fouling capacity of membranes can be improved by providing polar groups that enhance
filtration, therefore membrane surface can be treated with NHs; and CO,, TiO;, copolymers,
etc. (Asatekin et al., 2006; Bae and Tak, 2005a; Yu et al., 2008).

The high operational costs are compensated by the excellent effluent quality obtained, but
sometimes such a high quality is not necessary to meet the legal requirements. Hence, in
order to reduce costs, there is the possibility of replacing the microfiltration (MF) and
ultrafiltration (UF) membranes by filters of larger pore size and thus cheaper (lversen et al.,
2007; Seo et al., 2007; Ye et al., 2006). However, the main limitation of the application of
these filters is the pore blockage by the sludge flocs. The roughness of the surface area and
the greater pore size favour the deposition of solids on the filter surface, which are difficult
to remove by aeration. Another alternative consists of covering the surface of the filter with
activated carbon, which mitigates fouling and improves effluent quality (Ye et al., 2006).

Only when effluent reuse is considered, operational and maintenance costs of a MBR-
WWTP are lower than a CAS-WWTP, because CAS process will always require tertiary
treatments to achieve an effluent able to be reused as advanced oxidation processes
(Brepols et al., 2010; Fenu et al., 2010a). In other words, to obtain the same effluent quality
CAS treatment implies a higher cost than MBR treatment.

1.1.1. Possible MBR configurations

There exist two possible configurations of MBR: submerged/immersed or sidestream. In the
late twentieth and early twenty-first century, sidestream MBR was the most used. However,
regarding both the number of applications and the capacity, immersed MBR seems to be
more successful for the time being. There exist different types of membranes, but only
three of them are commercialised for urban wastewater treatment: flat sheet (FS) and
hollow fibre (HF) for immersed MBR, and multitubular for sidestream MBR (Judd, 2011).



Introduction

Immersed MBR. The main feature of immersed MBR configuration (Figure 1.1a) is that it
involves aeration, clarification and filtration processes in the same reaction vessel. A MBR
plant can be made from the beginning as well as a posteriori modifying a CAS already built.
During its operation, air is supplied by means of diffusers placed in the base of the reactor.
Coarse bubbles help to reduce membrane fouling, since high shear forces improve the
removal of solids accumulated on the membrane surface (Kraume and Drews, 2010).
However, their oxygen transfer is worse than supplying smaller bubbles, therefore the
bubble size should be optimised or simply different sizes of diffusers can be installed.
Anyway, periodic physical and chemical cleanings are required to recover permeability.

Immersed MBR configuration is the most used, but to make its control and optimisation
easier, membrane can be placed in an external tank outside the biological reactor (Figure
1.1b). As both processes are physically separated, the system becomes much more flexible
because each step can be independently optimised.

Air —» ‘f Effluent

Influent —» | o ° oo ©
o
o
0 o o ©° o o
o) o a O o
(a) o o o
o |eo
0, 0 .9,
° 0o ° oo |
ol 0% 0 0° "ol
o
o oo o 0O
0o 0,0 ©
Jocgces0s® |0
P50l %0 %00
QT8 °005% g |, Slud
9.0, %P 0,0 ° 029 L uage
outflow
; . Effluent
Alr —> Alr —» ‘ﬁ
[— o
Influent — | oo °. oy ©
o o
s © %% o 0% © ° 2 g
[e] o 0 © o o o o © o
o o o o o
(b) o d o o |eo
o O ° 6 0 o%g
o T e o0 e ° "o o o |0
) RN ol @090 0% o
o o O 1o @e, o oo
oe 1) cO:o ° goo coooooc“@ 0
Goo @Oo ©00 o S QCoO@cjoooD QOCJ Op| 0
° o 0o ° °9 "0 o
0 goa tueonolO ot e 0 Sludge
cov0 0 90, @ °OJg o 0% gL 90, @ ° O2@ »
outflow

Sludge recycle

Figure 1.1. Submerged MBR (a) and submerged MBR with an external tank (b)



Chapter 1

Sidestream MBR. This configuration consists of a membrane unit located aside from the
biological reactor (Figure 1.2), thus cleaning and operation flexibility are its main
advantages. Nevertheless, a higher space requirement and an additional pumping unit are
required. In this case the filtration is driven by pressure while vacuum is the driving force in
immersed systems.

Sludge Sludge recycle i Effluent

outflow «

Air —»,

Influent —»|

.
.
° 060 a0 ° 5o
900 9°P80 0 ° %9

Figure 1.2. Sidestream MBR
1.1.2. MBR application for aerobic processes

Compared with CAS, MBR has greater organic matter and nutrient removal potential since
biomass concentration can be higher. In CAS process MLSS concentration is limited at about
3.5 g L' due to its settling properties, among other factors. The higher biomass
concentration, the worse settling performance, and thus the content of suspended solids in
the clarified effluent may easily exceed the legal limit. This is the reason why organic matter
and nutrient removal is limited by the maximum biomass concentration that CAS can
accept. The main advantage of MBR lies in that achieving high MLSS concentration is
possible due to the biomass immobilisation by means of a membrane, which allows a high
quality effluent regardless of the settling properties. The increase of biomass concentration
leads to a higher yield and consequently a reduction of the reactor volume. Nevertheless, a
large quantity of biomass in the mixed liquor leads to an increase of viscosity, which implies
higher energy consumption for stirring and aerating.

As MBR can operate with longer SRT, it allows the presence of slow growing
microorganisms, like nitrifying bacteria and others which take part in the biodegradation of
organic macromolecules that are difficult to remove (micropollutants). Nutrient removal in
MBR takes place combining anaerobic, anoxic and aerobic zones (Di Trapani et al., 2011;

10



Introduction

Fenu et al., 2010a; Kim et al., 2007; Lyko et al., 2008; Monclus et al., 2010). This system is
similar to CAS, but there is a membrane instead of a secondary clarifier. The membrane
should be placed in the aerobic zone or in an external aerobic tank, because aeration helps
to remove the solids attached on its surface.

On the other hand, phosphorus is removed by polyphosphate accumulating organisms
(PAQ) whose growth is stimulated when they are subjected to feast and famine periods. In
anaerobic conditions, PAO assimilate the organic matter in the mixed liquor as
polyhydroxybutyrate (PHB) whereas phosphorus is released. In aerobic or anoxic conditions,